
Product Services Information
INSTALLATION INSTRUCTIONS

(Includes English, French, German, Spanish and Italian)
M159220

H8

L&G Tractors

X729 X749

FENDER KIT
Litho in U.S.A.

BM22717

Parts in Kit

MX40905

MX31824

NOTE: Retain these installation instructions with your 
machine operator’s manual.

A

B

C

H

C

D

I

B

E

G

F

Qty. Description

1 Bracket, Fender (RH) (A)

4 Screw, Pan Cross, M6x16 (B)

4 Washer, M6 (C)

2 Fender (D)

1 Bracket, Fender (LH) (E)

2 Bushing, Spacer (F) (LH side, 2WS only)

2 Bolt, M10x25 (G) (LH side only)

2 Bolt, Flange, M8x25 (H) (RH side only)

4 Locknut, M6 (I)

1 Deck Shield (J) (62C deck only)

4 Bolt, M8x25 (K) (62C deck only)

J

K

John Deere Worldwide Consumer & Commercial Equipment Division
Litho in U.S.A. English - 1 M159220 H8 (7/17/08)



Parking Safely

1. Stop machine on a level surface, not on a slope.

2. Disengage mower blades or any other attachments.

3. Lower attachments to the ground.

4. Lock the park brake.

5. Stop the engine.

6. Remove the key.

7. Wait for engine and all moving parts to stop before you 
leave the operator’s seat.

8. Close fuel shut-off valve, if your machine is equipped.

9. Disconnect the negative battery cable or remove the 
spark plug wire(s) (for gasoline engines) before servicing 
the machine.

Install Fender Kit

Raise and secure front of machine, and remove front wheel 
assembly on each side.

Install LH Fender Bracket - 2WS Machines

MX40906

1. Position LH fender bracket (A) at inside of left axle 

housing (B), aligning the two mounting holes with existing 
holes in the axle housing. At each mounting hole, place a 
spacer bushing (C) between the bracket flange and the 
axle housing and secure with an M10x25 bolt (D), installed 
through the bracket and spacer into the housing. Tighten to 
20 N•m (15 lb-ft).

Install LH Fender Bracket - 4WS Machines

MX39607

1. Remove and discard two M10x25 flange head bolts (E) 
from each side of the left front axle arm (F).

MX39608

2. Install LH fender bracket (A) onto left front axle arm (F), 
and over existing mounting holes where original M10 flange 
bolts were just removed. Secure with non-flanged M10x25 
bolts (D). Tighten to 61 N•m (45 lb-ft).

Install RH Fender Bracket - All Machines

c CAUTION: Avoid injury!  The machine can fall or 
slip from an unsafe lifting device or supports.

• Use a safe lifting device rated for the load to 
be lifted.

• Lower machine onto jack stands or other 
stable supports and block wheels before 
servicing.

A
B

C

CD

E F

F

A

D

D

2 M159220 H8



MX39609

1. Remove and discard two M8 bolts (G) from each side of 
the right front axle arm (H).

MX39610

2. Install RH fender bracket (I) onto right front axle arm (H), 
and over existing mounting holes where original M8 bolts 
were just removed. Secure with supplied M8x25 bolts (J). 
Tighten to 32 N•m (24 lb-ft).

Complete Installation

MX31835

1. Install M6x16 pan cross screw (K) through M6 washer, 
fender (L), and wire bracket. Secure with M6 locknut. 
Tighten locknut to 9 N•m (12 lb-ft). Repeat on opposite 
side.

2. Install front wheel assembly (M). Tighten lug bolts to 81 
N•m (60 lb-ft) using a star pattern. Repeat to insure proper 
torque. Repeat wheel installation on opposite side.

MX31793

3. Remove protective film (N) over emblem on fender to 
reveal a smooth finish.

Install Shield On 62C Deck Only

1. Discard shield if you have a 54C deck.

MX31824

2. Cut shield (A) on both sides of the slot (B) to yield two 
halves. 

3. Side (C) is the placed on left front lip of the deck and 
side (D) is placed on right front lip of deck. 

G

H

I
H

J

K

K

L

M

N

A

B

C

D

3 M159220 H8



MX31825

Picture Note: Viewed from right front of deck

4. Install each half of shield (C) and (D) on the 62C deck 
only, over the front indentation of the deck using two M8x25 
bolts. 

MX31827

Picture Note: Deck not shown.

5. Secure M8x25 bolts (E) through the mower deck lip and 
shield and into the clip nuts (F) already on the shield. 
Tighten to 20 N•m (15 lb-ft).

C

D

F

F
E

4 M159220 H8



Product Services Information
NOTICE DE MONTAGE

(Anglais, français, allemand, espagnol et italien)
M159220

H8

L&G Tractors

X729 X749

KIT DE GARDE-BOUE
BM22717

Contenu du kit

MX40905

MX31824

NOTE : Conserver ces instructions d’installation avec 
le livret d’entretien de la machine.

Stationnement en toute sécurité

1. Arrêter la machine sur une surface plane et non pas sur 
un terrain en pente.

2. Désenclencher les lames de l’unité de coupe ou de tout 
autre outil.

3. Abaisser les outils au sol.

4. Serrer le frein de stationnement.

5. Arrêter le moteur.

6. Retirer la clé de contact.

A

B

C

H

C

D

I

B

E

G

F

Qté. Description

1 Support du garde-boue (droit) (A)

4 Vis à tête cylindrique M6 x 16 (B)

4 Rondelle M6 (C)

2 Garde-boue (D)

1 Support du garde-boue (gauche) (E)

2
Bague entretoise (F) (côté gauche, modèles 
à 2 roues directrices uniquement)

2 Vis M10 x 25 (G) (côté gauche uniquement)

2
Vis à embase M8 x 25 (H) (côté droit 
uniquement)

4 Écrou de blocage M6 (I)

1
Garant du carter de coupe (J) (pour le carter 
62C uniquement)

4
Vis M8 x 25 (K) (pour le carter 62C 
uniquement)

J

K

John Deere Worldwide Consumer & Commercial Equipment Division
Imprimé aux États-Unis Français - 1 M159220 H8 (17-7-08)



7. Attendre l’arrêt du moteur et de toutes les pièces en 
mouvement avant de quitter le siège de l’opérateur.

8. Fermer le robinet de carburant, si la machine en est 
équipée.

9. Déconnecter le câble négatif de la batterie ou retirer 
le(s) câble(s) de la bougie (pour les moteurs à essence) 
avant d’effectuer l’entretien de la machine.

Installation du kit de garde-boue

Lever et stabiliser l’avant de la machine. Déposer la roue 
avant de chaque côté.

Poser le support du garde-boue gauche - Machines à 2 
roues directrices

MX40906

1. Positionner le support du garde-boue gauche (A) à 
l’intérieur du carter d’essieu gauche (B) en alignant les 
deux trous de montage avec les trous présents sur le carter 
d’essieu. Sur chaque trou de montage, placer une bague 
entretoise (C) entre l’embase du support et le carter 
d’essieu. Insérer une vis M10 x 25 (D) à travers le support 
et l’entretoise, puis visser dans le carter. Serrer à un couple 
de 20 N.m (15 lb-ft).

Poser le support du garde-boue gauche - Machines à 4 
roues directrices

MX39607

1. Déposer et mettre au rebut les deux vis à embase M10 
x 25 (E) de chaque côté du pivot d’essieu avant gauche (F).

MX39608

2. Poser le support du garde-boue gauche (A) sur le pivot 
d’essieu avant gauche (F), en utilisant les trous des vis à 
embase M10 précédemment déposées. Fixer avec des vis 
sans embase M10 x 25 (D). Serrer à un couple de 61 N.m 
(45 lb-ft).

c ATTENTION : Risque de blessures ! La machine 
peut tomber ou glisser d’un dispositif de 
levage ou de supports insuffisants.

• Utiliser un appareil de levage sûr et 
homologué pour la charge à lever.

• Abaisser la machine sur des supports 
stables ou des chandelles et mettre des cales 
derrière les roues avant l'entretien.

A
B

C

CD

E F

F

A

D

D

2 M159220 H8



Poser le support du garde-boue droit - Toutes les 
machines

MX39609

1. Déposer et mettre au rebut les deux vis M8 (G) de 
chaque côté du pivot d’essieu avant droit (H).

MX39610

2. Poser le support du garde-boue droit (I) sur le pivot 
d’essieu avant droit (H), en utilisant les trous des vis M8 
précédemment déposées. Fixer avec les vis M8 x 25 (J) 
fournies. Serrer à un couple de 32 N.m (24 lb-ft).

Fin de l’installation

MX31835

1. Introduire une vis à tête cylindrique M6 x 16 (K) à 
travers la rondelle M6, le garde-boue (L) et le support de 
fixation. Fixer avec un écrou de blocage M6. Serrer l’écrou 
de blocage à un couple de 12 N.m (9 lb-ft). Répéter cette 
opération sur le côté opposé.

2. Poser la roue avant (M). Serrer les boulons de roue à  
81 N.m (60 lb-ft) en suivant une séquence en étoile. 
Répéter la procédure pour s’assurer que le couple est 
correct. Répéter la pose de la roue sur le côté opposé.

MX31793

3. Retirer le film de protection (N) de l’emblème apposé 
sur le garde-boue pour faire apparaître son fini satiné.

N’installer le garant que sur le carter de 
coupe 62C

1. Mettre le garant au rebut pour le carter de coupe 54C.

G

H

I
H

J

K

K

L

M

N

3 M159220 H8



MX31824

2. Couper le garant (A) des deux côtés de l’encoche (B) 
pour obtenir deux moitiés. 

3. Le côté (C) est placé sur la lèvre avant gauche du carter 
de coupe et le côté (D) est placé sur la lèvre avant droite du 
carter. 

MX31825

Photo : Vue depuis l’avant droit du carter de coupe

4. Poser chaque moitié du garant (C) et (D) sur le carter de 
coupe 62C uniquement, sur l’indentation avant du carter au 
moyen de deux vis M8 x 25. 

MX31827

Photo : Carter non illustré.

5. Fixer les vis M8 x 25 (E) par la lèvre du carter de coupe 
et le garant et dans les écrous (F) déjà sur le garant. Serrer 
à un couple de 20 N.m (15 lb-ft).

A

B

C

D

C

D

F

F
E

4 M159220 H8



Product Services Information
MONTAGEANLEITUNG

(Englisch, Französisch, Deutsch, Spanisch und Italienisch)
M159220

H8

L&G Tractors

X729 X749

KOTFLÜGEL-KIT
BM22717

Teile im Kit

MX40905

MX31824

HINWEIS: Diese Montageanleitung zusammen mit der 
Betriebsanleitung der Maschine aufbewahren.

Sicheres Parken

1. Die Maschine auf ebenem Gelände anhalten, nicht am 
Hang.

2. Die Mähmesser oder alle anderen Zusatzgeräte 
auskuppeln.

3. Die Zusatzgeräte auf den Boden absenken.

4. Die Feststellbremse verriegeln.

5. Den Motor abstellen.

6. Den Zündschlüssel abziehen.

7. Vor dem Verlassen des Fahrersitzes warten, bis der 
Motor und alle angetriebenen Teile zum Stillstand 
gekommen sind.

A

B

C

H

C

D

I

B

E

G

F

Menge Beschreibung

1 Halterung, Kotflügel, rechts (A)

4 Kreuzschlitzschraube, M6x16 (B)

4 Unterlegscheibe, M6 (C)

2 Kotflügel (D)

1 Halterung, Kotflügel, links (E)

2
Abstandsbuchse (F) (links, nur 
Zweiradantrieb)

2 Schraube, M10x25 (G) (nur links)

2 Bundschraube, M8x25 (H) (nur rechts)

4 Sicherungsmutter, M6 (I)

1
Mähwerkabdeckung (J) (nur für 62C 
Mähwerk)

4 Schraube, M8x25 (K) (nur für 62C Mähwerk)

J

K

John Deere Worldwide Consumer & Commercial Equipment Division
Litho in den USA Deutsch - 1 M159220 H8 (17.7.08)



8. Das Kraftstoffabsperrventil schließen (sofern 
vorhanden).

9. Vor Wartungsarbeiten an der Maschine das Batterie-
Minuskabel oder das/die Zündkabel (bei Benzinmotoren) 
abklemmen.

Kotflügel-Kit montieren

Den vorderen Teil der Maschine anheben und sichern, und 
die Vorderräder auf beiden Seiten abbauen.

Linke Kotflügelhalterung montieren - Maschinen mit 
Zweiradlenkung

MX40906

1. Die linke Kotflügelhalterung (A) an der Innenseite des 
linken Achsgehäuses (B) positionieren. Die beiden 
Montagebohrungen mit den vorhandenen Bohrungen im 
Achsgehäuse ausrichten. Bei jeder Montagebohrung eine 
Abstandsbuchse (C) zwischen dem Halterungsflansch und 
dem Achsgehäuse anbringen und mit einer M10x25-
Schraube (D) sichern, die durch die Halterung und 
Abstandsbuchse in das Gehäuse eingesetzt wird. Auf ein 
Drehmoment von 20 Nm (15 lb-ft) festziehen.

Linke Kotflügelhalterung montieren - Maschinen mit 
Allradlenkung

MX39607

1. Zwei M10x25-Bundkopfschrauben (E) von beiden 
Seiten des linken Vorderachsenarms (F) entfernen und 
entsorgen.

MX39608

2. Die linke Kotflügelhalterung (A) am linken 
Vorderachsenarm (F) und über den vorhandenen 
Montagebohrungen anbringen, aus denen die 
ursprünglichen M10-Bundkopfschrauben zuvor entfernt 
wurden. Mit M10x25-Schrauben (D) ohne Bund sichern. 
Auf ein Drehmoment von 61 Nm (45 lb-ft) festziehen.

c ACHTUNG: Verletzungen vermeiden!  Die 
Maschine kann herunterfallen oder abrutschen, 
wenn eine ungeeignete Hebevorrichtung oder 
ungeeignete Stützen verwendet werden.

• Eine für die jeweilige Last geeignete sichere 
Hubvorrichtung verwenden.

• Die Maschine vor Wartungsarbeiten auf 
Unterstellböcke oder geeignete Stützen 
absenken und die Räder blockieren.

A
B

C

CD

E F

F

A

D

D

2 M159220 H8



Rechte Kotflügelhalterung montieren - Alle Maschinen

MX39609

1. Zwei M8-Schrauben (G) von beiden Seiten des rechten 
Vorderachsenarms (H) entfernen und entsorgen.

MX39610

2. Die rechte Kotflügelhalterung (I) am rechten 
Vorderachsenarm (H) und über den vorhandenen 
Montagebohrungen anbringen, aus denen die 
ursprünglichen M8-Schrauben zuvor entfernt wurden. Mit 
den mitgelieferten M8x25-Kopfschrauben (J) sichern. Auf 
ein Drehmoment von 32 Nm (24 lb-ft) festziehen.

Installation abschließen

MX31835

1. Eine M6x16-Kreuzschlitzschraube (K) durch die M6-
Unterlegscheibe, den Kotflügel (L) und die Drahthalterung 
einführen. Mit einer M6-Sicherungsmutter sichern. Die 
Sicherungsmutter auf ein Drehmoment von 12 Nm (9 lb-ft) 
anziehen. Das Verfahren auf der anderen Seite 
wiederholen.

2. Das Vorderrad (M) anbauen. Die Radschrauben in 
sternförmiger Reihenfolge auf ein Drehmoment von 81 Nm 
(60 lb-ft) festziehen. Wiederholen, um das korrekte 
Drehmoment zu gewährleisten. Das Verfahren zum Einbau 
des Rads auf der anderen Seite wiederholen.

MX31793

3. Die Schutzfolie (N) vom Schild am Kotflügel abziehen, 
um die glatte Oberfläche freizulegen.

Abdeckung nur am 62C Mähwerk anbringen

1. Die Abdeckung wegwerfen, wenn Sie ein 54C Mähwerk 
besitzen.

G

H

I
H

J

K

K

L

M

N

3 M159220 H8



MX31824

2. Die Abdeckung (A) auf beiden Seiten des Schlitzes (B) 
in zwei Hälften schneiden. 

3. Die Seite (C) wird an der linken Vorderkante des 
Mähwerks und die Seite (D) an der rechten Vorderkante 
des Mähwerks angebracht. 

MX31825

Abbildungshinweis: Von rechts vorn am Mähwerk 
aus gesehen.

4. Die Abdeckungshälften (C) und (D) nur am 62C 
Mähwerk verwenden und an der vorderen Einbuchtung des 
Mähwerks mit zwei M8x25-Schrauben anbringen. 

MX31827

Abbildungshinweis: Mähwerk nicht abgebildet.

5. M8x25-Schrauben (E) durch die Mähwerkkante und die 
Abdeckung einführen und in den bereits an der Abdeckung 
installierten Klemmmuttern (F) sichern. Auf ein 
Drehmoment von 20 Nm (15 lb-ft) festziehen.

A

B

C

D

C

D

F

F
E

4 M159220 H8



Product Services Information
INSTRUCCIONES DE INSTALACIÓN

(Incluye inglés, francés, alemán, español e italiano)
M159220

H8

L&G Tractors

X729 X749

JUEGO DEL GUARDABARROS
BM22717

Componentes del juego

MX40905

MX31824

NOTA: Guardar estas instrucciones de instalación con 
el manual del operador de la máquina.

Estacionamiento seguro

1. Detener la máquina en una superficie nivelada, no en 
una pendiente.

2. Desactivar las cuchillas de corte o cualquier otro 
accesorio.

3. Bajar los accesorios al suelo.

4. Activar el freno de estacionamiento.

5. Apagar el motor.

6. Retirar la llave.

7. Esperar a que se detengan el motor y todas las piezas 
móviles, antes de abandonar el asiento del operador.

A

B

C

H

C

D

I

B

E

G

F

Cantidad Descripción

1 Soporte, Guardabarros (derecho) (A)

4 Tornillo de cazoleta cruzada, M6x16 (B)

4 Arandela, M6 (C)

2 Guardabarros (D)

1 Soporte, Guardabarros (izquierdo) (E)

2
Buje espaciador (F) (lado izquierdo, sólo 
2WS)

2 Perno, M10x25 (G) (sólo lado izquierdo)

2 Perno, Brida, M8x25 (H) (sólo lado derecho)

4 Contratuerca, M6 (I)

1
Protector de plataforma (J) (sólo plataforma 
62C)

4 Perno, M8x25 (K) (sólo plataforma 62C)

J

K

John Deere Worldwide Consumer & Commercial Equipment Division
Impreso en EE.UU. Español - 1 M159220 H8 (17-7-08)



8. Cerrar la válvula de cierre del combustible, si está 
instalada en la máquina.

9. Desconectar el cable negativo de la batería o quitar el/
los cable(s) de la bujía (para motores a gasolina) antes de 
realizar el mantenimiento de la máquina.

Instalación del juego de guardabarros

Elevar y sujetar la parte delantera de la máquina, y retirar 
el conjunto de la rueda delantera de cada lado.

Instalación del soporte del guardabarros izquierdo - 
Máquinas con dirección en dos ruedas (2WS)

MX40906

1. Colocar el soporte del guardabarros izquierdo (A) en la 
parte interior del alojamiento del eje izquierdo (B), 
alineando los dos orificios de montaje con los orificios del 
alojamiento del eje. En cada orificio de montaje, colocar un 
buje espaciador (C) entre la brida del soporte y el 
alojamiento del eje, y sujetarlo con un perno M10x25 (D) 
pasado a través del soporte y el espaciador e introducido 
en el alojamiento. Apretar a 20 Nm (15 lb-ft).

Instalación del soporte del guardabarros izquierdo - 
Máquinas con dirección en las cuatro ruedas (4WS)

MX39607

1. Extraer y desechar dos pernos M10x25 de cabeza 
bridada (E) de cada lado del brazo del eje delantero 
izquierdo (F).

MX39608

2. Instalar el soporte del guardabarros izquierdo (A) en el 
brazo del eje delantero izquierdo (F) y sobre los orificios de 
montaje existentes donde acaban de extraerse los pernos 
bridados M10 originales. Sujetar con pernos M10x25 sin 
bridas (D). Apretar a 61 Nm (45 lb-ft).

c PRECAUCIÓN: ¡Evitar lesiones! La máquina 
puede caerse o resbalarse de un dispositivo de 
elevación o soportes que no sean seguros:

• Usar un dispositivo de elevación seguro con 
la capacidad nominal para la carga que se va a 
elevar.

• Bajar la máquina sobre soportes o puntales 
estables y bloquear las ruedas antes de 
realizar el mantenimiento.

A
B

C

CD

E F

F

A

D

D

2 M159220 H8



Instalación del soporte del guardabarros derecho - 
Todas las máquinas

MX39609

1. Extraer y desechar dos pernos M8 (G) de cada lado del 
brazo del eje delantero derecho (H).

MX39610

2. Instalar el soporte del guardabarros derecho (I) en el 
brazo del eje delantero derecho (H) y sobre los orificios de 
montaje existentes donde acaban de extraerse los pernos 
M8 originales. Sujetar con los pernos M8x25 (J) 
suministrados. Apretar a 32 Nm (24 lb-ft).

Finalización de la instalación

MX31835

1. Instalar un tornillo M6x16 de cazoleta cruzada (K) a 
través de la arandela M6, el guardabarros (L) y el soporte 
de alambre. Sujetar con una contratuerca M6. Apretar la 
contratuerca a 12 Nm (9 lb-ft). Repetir en el lado opuesto.

2. Instalar el conjunto de las ruedas delanteras (M). 
Apretar los pernos de orejeta a 81 Nm (60 lb-ft) siguiendo 
un patrón de estrella. Repetir para asegurar el apriete 
apropiado. Repetir la instalación de la rueda en el otro 
lado.

MX31793

3. Retirar la película protectora (N) del emblema del 
guardabarros para dejar al descubierto un acabado pulido.

Instalación del protector en la plataforma 62C 
solamente

1. Desechar el protector, si se tiene una plataforma 54C.

G

H

I
H

J

K

K

L

M

N

3 M159220 H8



MX31824

2. Cortar el protector (A) a ambos lados de la ranura (B) 
para dividirlo en dos. 

3. El lado (C) se coloca en el borde delantero izquierdo de 
la plataforma y el lado (D) sobre el borde delantero 
derecho de la misma. 

MX31825

Nota de fotografía: Visto desde la parte delantera 
derecha de la plataforma.

4. Usando dos pernos M8x25, instalar ambas mitades del 
protector (C) y (D), solamente en la plataforma 62C, sobre 
la indentación delantera de la plataforma. 

MX31827

Nota de fotografía: No se muestra la plataforma.

5. Sujetar los pernos M8x25 (E) a través del borde de la 
plataforma de corte y el protector, e introducirlos en las 
tuercas de presilla (F) que ya están en el protector. Apretar 
a 20 Nm (15 lb-ft).

A

B

C

D

C

D

F

F
E

4 M159220 H8



Product Services Information
ISTRUZIONI PER L'INSTALLAZIONE

(inglese, francese, tedesco, spagnolo e italiano)
M159220

H8

L&G Tractors

X729 X749

KIT DEL PARAFANGO
BM22717

Contenuto del kit

MX40905

MX31824

NOTA: conservare le presenti istruzioni per 
l’installazione con il manuale dell’operatore della 
macchina.

Misure di sicurezza per il parcheggio

1. Parcheggiare la macchina su una superficie piana.

2. Disinnestare le lame o altre attrezzature.

3. Abbassare le attrezzature al suolo.

4. Bloccare il freno di stazionamento.

5. Spegnere il motore.

6. Rimuovere la chiavetta.

7. Prima di lasciare il posto di guida, attendere che il 
motore e tutte le parti in movimento si siano fermati.

A

B

C

H

C

D

I

B

E

G

F

Qtà. Descrizione

1 Staffa del parafango, lato destro (A)

4 Vite con intaglio a croce M6x16 (B)

4 Rondella M6 (C)

2 Parafango (D)

1 Staffa del parafango, lato sinistro (E)

2
Boccola distanziatrice (F) (lato sinistro, solo 
modelli 2WS)

2 Bullone M10x25 (G) (solo lato sinistro)

2
Bullone a colletto M8x25 (H) (solo lato 
destro)

4 Controdado M6 (I)

1
Protezione apparato falciante (J) (solo 
modello 62C)

4 Bulloni M8x25 (K) (solo modello 62C)

J

K

John Deere Worldwide Consumer & Commercial Equipment Division
Stampato negli U.S.A. Italiano - 1 M159220 H8 (17/7/08)



8. Chiudere il rubinetto di arresto del combustibile, se in 
dotazione.

9. Prima di effettuare interventi di manutenzione, 
scollegare il cavo negativo della batteria o, per i motori a 
benzina, rimuovere il filo della candela.

Installazione del kit del parafango

Sollevare la parte anteriore della macchina, fissarla e 
rimuovere il gruppo della ruota anteriore su entrambi i lati.

Installazione della staffa del parafango sinistro – 
Modelli 2WS

MX40906

1. Posizionare la staffa del parafango sinistro (A) all’interno 
della scatola ponte sinistra (B), allineando i due fori di 
montaggio ai fori esistenti nella scatola ponte. In 
corrispondenza di ogni foro di montaggio, posizionare una 
boccola distanziatrice (C) tra la flangia della staffa e la 
scatola ponte e fissarla con un bullone M10x25 (D), 
installato attraverso la staffa e il distanziale nella scatola 
ponte. Serrare a una coppia di 20 N•m (15 lb-ft).

Installazione della staffa del parafango sinistro – 
Modelli 4WS

MX39607

1. Rimuovere e gettare i due bulloni a colletto M10x25 (E) 
da entrambi i lati del braccio dell’assale anteriore sinistro 
(F).

MX39608

2. Installare la staffa del parafango sinistro (A) sul braccio 
dell’assale anteriore sinistro (F) e sui fori di montaggio 
esistenti dai quali sono stati appena rimossi i bulloni a 
colletto M10 originali. Fissare con bulloni non flangiati 
M10x25 (D). Serrare a una coppia di 61 N•m (45 lb-ft).

c ATTENZIONE: pericolo di infortuni! Per evitare 
che la macchina scivoli e cada, usare un 
dispositivo di sollevamento o dei supporti 
sicuri.

• Usare un dispositivo di sollevamento sicuro 
adeguato al carico da sollevare.

• Abbassare la macchina solo su cavalletti o 
altri supporti stabili e bloccare le ruote prima di 
eseguire interventi di manutenzione.

A
B

C

CD

E F

F

A

D

D

2 M159220 H8



Installazione della staffa del parafango destro – Tutti i 
modelli

MX39609

1. Rimuovere e gettare i due bulloni M8 (G) da entrambi i 
lati del braccio dell’assale anteriore destro (H).

MX39610

2. Installare la staffa del parafango destro (I) sul braccio 
dell’assale anteriore destro (H) e sui fori di montaggio 
esistenti dai quali sono stati appena rimossi i bulloni M8 
originali. Fissarla con due bulloni M8x25 (J) in dotazione. 
Serrare a una coppia di 32 N•m (24 lb-ft).

Completamento dell’installazione

MX31835

1. Installare una vite con intaglio a croce M6x16 (K) 
attraverso la rondella M6, il parafango (L) e la staffa ad 
anello. Fissare con il controdado M6. Serrare il controdado 
a una coppia di 12 N•m (9 lb-ft). Ripetere la procedura 
sull’altro lato.

2. Installare il gruppo della ruota anteriore (M). Serrare i 
bulloni a staffa a una coppia di 81 N•m (60 lb-ft) secondo 
una sequenza a stella. Ripetere la procedura per garantire 
un serraggio corretto. Ripetere l’installazione della ruota 
sull’altro lato.

MX31793

3. Rimuovere la pellicola protettiva (N) dal logo sul 
parafango.

Installazione della protezione solo su apparati 
falcianti modello 62C

1. Gettare la protezione se l'apparato falciante in dotazione 
è il modello 54C.

G

H

I
H

J

K

K

L

M

N

3 M159220 H8



MX31824

2. Tagliare la protezione (A) a metà su entrambi i lati della 
scanalatura (B). 

3. Il lato (C) deve essere posizionato sul bordo anteriore 
sinistro dell’apparato falciante e il lato (D) sul bordo 
anteriore sinistro. 

MX31825

Nota: vista dal lato anteriore destro dell’apparato 
falciante.

4. Installare ciascuna metà della protezione (C) e (D) solo 
sull’apparato falciante 62C, sulla tacca anteriore 
dell’apparato falciante, usando due bulloni M8x25. 

MX31827

Nota: l’apparato falciante non è mostrato in figura.

5. Fissare con i bulloni M8x25 (E) attraverso il bordo 
dell’apparato falciante e la protezione e nei dadi a clip (F) 
presenti sulla protezione. Serrare a una coppia di 20 N•m 
(15 lb-ft).

A

B

C

D

C

D

F

F
E

4 M159220 H8


	Parts in Kit
	Parking Safely
	Install Fender Kit
	Install LH Fender Bracket - 2WS Machines
	Install LH Fender Bracket - 4WS Machines
	Install RH Fender Bracket - All Machines
	Complete Installation

	Install Shield On 62C Deck Only
	Contenu du kit
	Stationnement en toute sécurité
	Installation du kit de garde-boue
	Poser le support du garde-boue gauche - Machines à 2 roues directrices
	Poser le support du garde-boue gauche - Machines à 4 roues directrices
	Poser le support du garde-boue droit - Toutes les machines
	Fin de l’installation

	N’installer le garant que sur le carter de coupe 62C
	Teile im Kit
	Sicheres Parken
	Kotflügel-Kit montieren
	Linke Kotflügelhalterung montieren - Maschinen mit Zweiradlenkung
	Linke Kotflügelhalterung montieren - Maschinen mit Allradlenkung
	Rechte Kotflügelhalterung montieren - Alle Maschinen
	Installation abschließen

	Abdeckung nur am 62C Mähwerk anbringen
	Componentes del juego
	Estacionamiento seguro
	Instalación del juego de guardabarros
	Instalación del soporte del guardabarros izquierdo - Máquinas con dirección en dos ruedas (2WS)
	Instalación del soporte del guardabarros izquierdo - Máquinas con dirección en las cuatro ruedas ...
	Instalación del soporte del guardabarros derecho - Todas las máquinas
	Finalización de la instalación

	Instalación del protector en la plataforma 62C solamente
	Contenuto del kit
	Misure di sicurezza per il parcheggio
	Installazione del kit del parafango
	Installazione della staffa del parafango sinistro – Modelli 2WS
	Installazione della staffa del parafango sinistro – Modelli 4WS
	Installazione della staffa del parafango destro – Tutti i modelli
	Completamento dell’installazione

	Installazione della protezione solo su apparati falcianti modello 62C

